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B0200 CONTROL BOX

/ 20
_ |3
17 N
10
14
o
18 o Y 20
= Y 7 Y X Y — 1
20X 34 14 1 15 15\ 621 \20 ! 9
2 18 0
’ 16 1351
5,19
DESCRIPTION PART NO.
1 Control Board (For use with all voltages) . . .. ... e e T 76-2800-3
2 Fuse for Control Board, 7 AmMp. . ... oot 25-1100-3
2a Mini-fuse for Control Board, .125 AmMp* . ... 1t 25-1116-9
3 Toggle SWItCh ONlYy . . .o 23-0134-3
4  Toggle Switch With Wiring Harness . . . ... ... e e T 20-3105-9
5  High Pressure Cut-out Control . . .. ... ... t 23-5536-9
B Start RelAY . . .. 85-0374-3
T Start CapaCitor . . . .ot t 85-0371-3
8  Terminal Board With Wiring Harness . . . . ... ... e No Longer Available
O CONtaCtOrn, 120V %, L . e T 20-0658-9
10 Control BOX Base . . ..ot t 601408-1
11 Control BoX Panel. . . ... 600934-1
12 Control Box Cover (NOt ShOWN) . . . ..o e Tt 601409-1
13 Shield for Control Board . . .. ... ..o 600929-1
14 Support for Control Board. . . .. ... . 43-0225-3
15 Bracketfor Mounting Relay . ... ... e 600492-1
16 Bracket for Capacitor . . .. ...t 600452-1
17 BUShING, 825" . . . e 1t 25-0016-9
18  ScCrew, GroUNd . ... .ot e 1t 52-0216-9
19 Screw for High Pressure Control . . ... ... . e t 51-2166-9
20  Screw, #10-24 X 112 . . . e T 52-0206-9
21 SCreWw, #8-32 X LA . . . e T 50-2672-9

* See Page 8 for 230V Applications

T Refer to Cross Reference Guide
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B0200 EVAPORATOR
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DESCRIPTION PART NO.
1 Distribution Tube Assembly . . ... ... e e t 76-2498-3
2 Evaporator, Regular Cube . . . ... .. e e t 76-2585-9
3 Evaporator, Dice CUBE. . .. .. e e e t 76-2584-9
3a Evaporator, Half Dice. . . ... e T 76-2658-9
4 Float Valve . . ... T 83-6904-9
5 lce Thickness CoNntrol. . . . ... e Tt 76-2781-3
6  Ice Thickness Control AdjuSIMENt SCreW. . . . . . ..ottt e e 1 50-1210-9
7 Magnetic Bin SWItCh. . . . .. . t 23-0148-3
8 Process Valve with Stem . ... ... e t 83-7310-9
9 Stem Assembly ONly. . ... .. e No Longer Available
10 Water CUMAIN . . . ..o e e e e e e 40-0478-3
10a Water Curtain Hanger . .. ... .. e e e 76-2776-3
10b Water Curtain Magnet And Clip . ... ..o e e e t 76-2802-3
1L WAt PUMD . . . e e e t 76-2306-3
12 Water TroUgh . . .. e t 76-2748-3
13 Water Trough SUPPOIt . . . . e e e e e t 43-0201-9
14 Hex Nut, White NYION. . . . e e T 54-2945-9
15 Molded Tube, WHhite . . . ... e e 44-2096-3
16 POly TUDING . ..o 44-2029-1
17 RedUCING TOO . . . oottt e e 43-0057-3
18 Union Connector (White nylon) . . . ... . e 83-9005-3
19 Bracketto Mount Float Bracket . . . ... ... e t 76-2140-3
20 Push-in Screw Up to SN 951162096 . . . . . ottt e e T 50-1227-9
20a Receptacle After SN 951162096 . . . . ... ittt 56-5085-3
20b Wing-Head Stud After SN 951162096 . . . .. .ottt 56-5086-3
21 BUShING, .825" . . . e e t 25-0218-9
22 BUSKhING, .875" . . e e t 25-0140-9
23 BUSKNING . ..ot e e t 25-0011-9
24 CompPression NUL . . ... oo e t 56-5072-9
25 Cage NUL, #8-32. . . e e T 54-2910-9
26  Screw, #10-24 X 58" . .. T 52-0207-9
27 Screw, #10-24 X L/2" . . . T 52-0206-9
28 Screw (Tomount dump ValVe) . . . . ..ot e t 52-0205-9
29 Thumbscrew, #8-32 X 1 2" . . . T 50-0001-3
30 Screw for Mounting EVaporator . . . . ... i t 52-0218-9
31 Water Trough Support Clip Assembly . . ... . . e e e Tt 76-2704-3
32 Evaporator Gasket/Top Molding Assembly (Notshown) . ............. ... ... ... ... ... . .... 76-2621-3

T Refer to Cross Reference Guide
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B0200 COMMON PARTS
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DESCRIPTION PART NO.
1 EXPanSion ValVve . . . ..o t 76-2583-3
2 Hot Gas Solenoid* 115V 60 Hz (Danfoss) . . . ...t t 76-3001-1
3 Manifold/Strainer. . ... . e 83-1016-3
4 NTC ThermistOr . . ... e e e e e 23-5116-3
B DUMP VaIVE, LoV . . e e 000001767
6 Water Pump Lead. . . ... .o t 20-7810-3
7 Adapter, Water INlet . . ... t 87-0609-3
8  Adapter, Water OuUtlet . . .. ... 17-0602-1
9  Bracket for Solenoid SUPPOrt . . . ... o No Longer Available
10 Bracketto MountWater Dump Valve . . ... ... . e 626031-4
11 Drain TUDE . . 11048-1
12 LH Corner Post Weldment . . .. ... 600926-1
13 RH Corner Post Weldment . . ... ..o 600926-2
14 Neoprene Bulb BOOt . . ... ..o e e 40-8027-3
15 Neoprene TXV BOOt . . . ... 40-8026-3
16 UNION .o e e 13-6096-1
17 VINYl TUDE . t 44-2038-3
18 PlastiC Clamp . ..o e t 56-5070-9
19 Hex Head Wormdrive Clamp . . . ... . e T 56-5052-9
20 Worm Gear Clamp . .. oo e 56-5077-3
21 RUbber Grommet . .. .. e T 85-0306-9
22 SIEBVE. . . T 85-0394-9
23 Flatwasher 5/16 . .. ..o T 55-7309-9
24 Lockwasher 3/8 Split. . . ... o e e t 55-4514-9
25 Hex Locknut - Palnut ... ... t 54-7503-9
26 HEX NUL B/8-16 . . . ottt e e e e T 54-3002-9
27  Screw, #10-24 X 112 . . o e T 52-0206-9
28  Screw, #10-24 X 518" . . . . T 52-0205-9

* See Page 8 for 230V Applications

T Refer to Cross Reference Guide
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DESCRIPTION
Compressor Assembly, 115V 60 Hz*

N B
)

Air Condenser
Fan Motor*

Fan Shroud

Fan Cycling Control

Bracket for Fan Motor

Fiber Washer
0 Speed Nut
Flatwasher
Screw, #8-36 x 7/16"
Screw, #10-24 x 1/2"
14 Dump Valve, 115V
15 Shield for Water Dump Solenoid
* See Page 8 for 230V Applications
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B0200 AIR-COOLED

13

OVEIIOAd. . . . .o

B0200 -5

ir Flow

Fan Blade. . .. ..o

1354

PART NO.
Tt 76-2517-3
t 85-0479-3

88-5085-3
t 89-3025-9
t 24-1287-3

24-1624-3

600944-1
t 20-0126-3

600810-1
t 55-7335-9
t 54-7507-9
t 55-0426-9
T 50-2559-9
T 52-0206-9
000001767
t 70-0062-3

T Refer to Cross Reference Guide
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B0200 WATER-COOLED
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DESCRIPTION PART NO.
1 Compressor Assembly, 115V 60 Hz* . . ... ... . e Tt 76-2517-3
1a Overload. . ... e T 85-0479-3
7 I 1T T 89-3025-9
3 RECBIVET . o 12-0003-1
A Water CONAENSET . . ..ttt e e e T 88-6531-3
5 Water Regulating Valve . ... ... e T 83-7206-9
6 EIbow, B/8 NPT X 1/ . o 83-0506-3
7  Coupling Mounting Panel . . ... ... 600057-1
8 RECEIVEI SHraP . ... e 600054-1
9  Adapter, Condenser Drain . . ... ... 87-0612-3
10 Screw, #10-24 X L/2" . . . o e T 52-0206-9
11 Hole Plug, Black .B25" . . . . . . 43-0264-3
12 Hole Plug, Black 1-1/168". . . . . e e 43-0192-3

* See Page 8 for 230V Applications

T Refer to Cross Reference Guide
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B0200 PANELS
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COMMON PART NO.
1 Back Panel, Air-cooled. . . ... ... e 600945-1
2 Back Panel, Water-cooled . . . ... ... i e 600946-1
3 Front Panel SUPPOIt. . ..o Tt 658041-9
4 Bracket for Air Filter . . . ..o e T 76-2686-3
D AT FIREr . . e 40-4012-3
B Cage NULHB-32 . .. e e T 54-2910-9
7 Accordian Panel Clip . . ..o t 56-4820-9
B 0T RING ..o e T 37-1819-9
Ba WaSher. . .. 55-7338-3
9 Screw, #8-32 X 1.50" . ... T 50-2668-9
10 Screw, #10-24 X d/2" . . . e T 52-0206-9
11 Screw, #10-24 X /2" . . T 52-0209-9
12 Washer, Flat. . ... T 55-7338-9
12a EXtruded Tape . ..ot Tt 92-0250-9
FAWN

13 Front Panel Assembly . ... ... . 76-2277-3
T4 TOP GOV . . . e 600068-1
15 LH Side Panel, Air-cooled . . . ... ... e 600937-1
16 RH Side Panel, Air-Cooled . . . ... ... e 600938-1
17 RH-LH Panel, Water-cooled. . . . ... .. e e 600939-1
18  Air Baffle. . ..o e 600961-1
STAINLESS STEEL

19 Front Panel ASSembly . .. ..o 76-2278-3
20 TOP GOV . .« ottt e e e 600068-3
21 Side Panel LH, Air-cooled . . ... 600937-2
22 RH Side Panel, Air-Cooled . . . . ... . e e 600938-2
23 RH & LH Side Panel, Water-cooled . . . . ... e 600939-2
24  Air Baffle. . ... 600961-2
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T Refer to Cross Reference Guide
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B0200 ELECTRICAL APPLICATIONS
All parts are the same as 115V Model with the following exceptions:

230V/50 Hz PART NO.
Fuse for Control Board, 7 AMD. . . .. oo 25-1100-3
Mini-fuse for Control Board, .1 AMp . ... e 25-1105-3
LO0] 141 0] 121510 ) L No Longer Available
OVEIIOAd. . . o oo 85-0470-3
Start Relay . ..o No Longer Available
Start CapaCilor . . . ... e 85-0372-3
(@) 1] - T () T 20-0659-9
DUMpP Valve, 208/230V . . . . ot e 000001768
Fan MOtOr . .t e T 24-1288-3
VAL PUMID . .o e e t 76-2601-3
Terminal BloCK . . . ..o 25-1103-3
Hot Gas Solenoid Valve 208/230V 50/60 Hz (Danfoss) . . . . .. .o e T 76-3007-1
230V/60 Hz

Fuse for Control Board, 7 AM. . . . ..ot 25-1100-3
Mini-fuse for Control Board, .125 AMD . . ...t T 25-1116-9
L0 1410 (=TT ) No Longer Available
OVEIOad. . . o 85-0469-3
Start RElAY . . . .o e e 85-0375-3
At CaPaCIOr . . . e e 85-0372-3
L0 ] - o (] T 20-0659-9
DUMp Valve, 208/230V . . . . e e 000001768
AN MOtOr . . . o T 24-1288-3
VLT PUMID .« . .o e e e e t 76-2601-3
Hot Gas Solenoid Valve 208/230V 50/60 Hz (Danfoss) . . .. ... oo e T 76-3007-1

T Refer to Cross Reference Guide
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